
Low Carbon Action Plan for 

the Waste Sector of Bihar



Title: Low Carbon Action Plan for the Waste Sector of Bihar

March 2023

This document is prepared by: ICLEI - Local Governments for Sustainability - South Asia Secretariat under the “Low Carbon 
Action Plan Waste Sector –  Bihar” project. 

Contributing Team from ICLEI South 

Asia:

Bedoshruti Sadhukhan, Ritu Thakur, Bhaskar Padigala, Rahul Singh, Anuradha Adhikari

Acknowledgements: We would like to acknowledge the support from the Member Secretary and Chairman of 
the Bihar State Pollution Control Board for their constant support and guidance throughout 
the preparation of the report, and other senior o�cials of BSPCB who have provided data, 
[...]
and south-western part of the state has consistent depth to ground water in the range of more than 5 m (CGWB, 2020).  Also, historically, the 
groundwater is reported to be contaminated in Bihar. Thus, planning for DEWATS needs robust hydrogeological assessment of the area and 
most likely to be restricted to a few patches in the central, southern and south-western part. Considering the target of low carbon solution, 
anaerobic digestion based DEWATS with bio-gas capture system is recommended as the most e�ective and economically viable technology 
choice.

Considering the existing pattern of technology preference in Bihar, e�cient operation, and management of existing and proposed aerobic 
STPs should be prioritised by incorporating interventions such as e�ective performance management through IT systems; improving aeration, 
pumping, and motor e�ciency; and also designed preferably with gravity �ow; amongst others. This will lead to improvements in service 
delivery to achieve Methane Correction Factor (MCF) 0 as against MCF 0.3 for not well-managed aerobic systems. 

Simultaneously, ULBs, GPs, along with BUIDCO, UD&HD, RDD, DWSC and BPIU are recommended to channelise and integrate future funds 
for anaerobic treatment processes. Design of any new anaerobic STP should be mandatorily equipped with methane capture mechanism to 
e�ectively contribute to GHG emissions mitigation.   

Open disposal of faecal sludge

Future Scenario of Sewage Treatment in Bihar

Urban Rural

Baseline-2020 LCP-2025 LCP-2030 Baseline-2020 LCP-2025 LCP-2030

Volume of wastewater 
treated in STPs (MLD)

80 1000 1400  
(100% aerobic)

0 85 295  
(100% 

anaerobic)



34

Low Carbon Action Plan for the Waste Sector of Bihar

Action 3.2. Integrate faecal sludge cotreatment facility with both aerobic and anaerobic sewage treatment plants 

At present, 88% of urban Bihar and close to 100% of rural Bihar is dependent on On-site Sanitation System (OSS). Faecal Sludge and Septage 
(FSS) emptied from these OSS are disposed openly disregarding the threat to the health and environment. As the concept of setting up FSTP is 
still in early stages in Bihar, co-treatment in existing STPs based on clustered approach is proposed for treatment of FSS.

STPs shall be equipped to accommodate feasible amount of sludge collected from economically viable catchment zone (preferably within 25km 
as recommended by CPHEEO) including both urban and rural areas.

The main decisive factors for planning co-treatment are: 

1. Access to infrastructure for decanting and pre-treatment that will determine the level of improvement required to enable co-treatment (like 
creation of a decanting facility) and those that can be easily undertaken in a short period of time at minimum cost

2. Quantum of functional sewage �ow and BOD concentrations - physico-chemical parameters of sewage is to be analysed to assess the 
feasibility of accommodating additional sludge for treatment

3. Spare capacity of STP especially the bio-gas unit in case of anaerobic plant - usually provisioning co-treatment will require high �nancial 
investment when the STPs are operating at close to 100% installed capacity

4. Distance of point of sludge withdrawal is recommended to be within 25km distance from STP- Respective ULBs in coordination with STP 
operator should demarcate the bu�er of 25km and notify the empanelled desludging operators designated in those areas to empty the 
toilets and dispose the collected sludge into respective STPs mandatorily. 

5. Volume to be treated and characteristics of faecal sludge and septage particularly COD, BOD, TSS - it is recommended that comprehensive 
physico-chemical analysis of withdrawn sludge is conducted consisting of samples from residential, other establishments and community 
and public toilets as the �rst step for feasibility assessment. This will determine the mechanism for addition of faecal sludge and septage 
into an STP for co-treatment as depicted in the Figure 11.

Addition options of Fecal Sludge and Septage in STP

Emptied after a long period  (more than 5 years)
Solid Concentration >5%

Direct addition to 
bio-gas plant 

Solar drying/ 
composting

Digested 
slurry

Lime dosing

Solid liquid separation

Liquid 
treatment

Solar drying/ 
composting

Periodic emptying (every 3 years) or most of the 
population covered with sewerage system

Solid Concentration <2%

Directly put in STP through 
-  manhole or sewage pumping station or 
-  STP inlet (septage is less than 1% 

compared to in�ow sewage)

Periodic emptying (every 3 years) or most of the 
population covered with sewerage system

Solid Concentration <2%

Decanting station- Sludge / Septage will 
be mixed with Sewage in suitably designed 

proportion

Co-treatment

FIGURE 11: Addition Options of FSS in STP for Co-treatment (Adapted from (CPHEEO, 2020)

Considering the prevailing practice of demand driven emptying and recommended scheduled emptying practice that is expected to be 
widespread only after few years of implementation, additional decanting unit at the sewage pumping station is likely to be the most viable 
solution for addition of FSS into STP.  

An analysis of the various scenarios suggests that at present the operational STPs are not feasible to handle the total sludge generated from 
toilets based on the unutilised BOD loading capacity of the existing STPs. However, the entire portion of the withdrawn sludge will not belong to 
the 25km bu�er zone of all these STPs. Also, the volume and characteristics of sludge will vary widely depending on desludging frequency. 



35

Low Carbon Action Plan for the Waste Sector of Bihar

Assessment of future scenario suggests that upon successful commissioning of all planned STPs, unutilised BOD loading capacity will be more 
than the estimated sludge BOD load. Thus, co-treatment of faecal sludge is possible in these STPs from the context of sludge accommodation 
capacity. But in most likelihood, all this sludge will not be generated within all of the STP catchment area.  

Hence, following parameters need to be assessed to check feasibility for co-treatment. 

	z Catchment area analysis for individual STP

	z Monitoring of volume and characteristics of in�ow sewage in each STP 

	z Physico-chemical analysis of the emptied sludge from identi�ed area 

It is to be noted that additional decanting facility needs to be set up to enable co-treatment once 100% capacity utilisation is attained in STP. 
Table 5 shows the potential increase in the capacity for co-treatment of sludge in STPs.

TABLE 5: Potential for Co-treatment of Sludge in STP

Parameters Baseline-2020 LCP-2025 LCP-2030

STP Installed Capacity (MLD) (Urban+Rural) 80 1000 1400

Functionality (%) 59 90 90

Designed BOD Loading Capacity (kg/day) 14,400 1,80,000 2,52,000

Functional BOD Loading Capacity (kg/day) 8,460 1,62,000 2,26,800

Unutilised BOD Loading Capacity in STP (kg/day) 5,904 18,000 25,200

Estimated Sludge Available for Co-treatment (m3) 6,363 7,769 4,395

BOD Load of Estimated Sludge Available for Co-treatment (kg/day) 12,726 15,538 8,790

Action 3.3. Recommend establishment of Faecal Sludge Treatment Plants (FSTPs) at strategic locations across the state

Setting up standalone FSTP is of lesser priority due to high CAPEX and OPEX. But evidently, co-treatment of FSS in STP depends on multiple 
factors and many of it can be assessed appropriately only after commissioning and operation. Hence, it is recommended to establish FSTPs for 
both rural and urban areas on clustered basis prioritizing the population beyond catchment area feasible for co-treatment (>25 km from STP). 

Planning and designing an FSTP is determined by the following factors, amongst others: 

	z Estimated FS Generation - Accurate estimation of faecal sludge is important as it will determine the complete management mechanism 
right from reception unit, pre-treatment, treatment modules, size of treatment unit, area required for treatment upto the end-use of the 
treated products and by-products. 

	z FS characteristics - Sludge is characterised into two groups High and Low strength depending on the source and physico-chemical 
properties, as mentioned in the FSM Book by Linda Strande and paper published by Strauss, 1996. Di�erent technology can accommodate 
di�erent physico-chemical strength. For eg. Anaerobic Ba�e Reactor with Anaerobic Filter can permit maximum BOD and COD load of 600 
mg/l and 1500 mg/l respectively.20 Thus, FS characteristics especially BOD and COD is crucial for factoring in speci�c technology choice. A 
comprehensive laboratory analysis is recommended to identify the most viable technology in the local context. 

	z Faecal Sludge Feeding Rate - It is important to clearly de�ne the rate at which the faecal sludge will be fed into the treatment system. 
The faecal sludge feeding into the treatment system depends on the capacity and discharge arrangement of the desludging trucks. The 
treatment modules shall be designed considering the �ow rate at which sludge is being discharged from the truck into the treatment plant. 

	z Retention Time - In order to ensure the e�ective treatment of sludge as well as sludge water, it is necessary to provide adequate retention 
time for each of the treatment module proposed.

20. Collated from: https://sswm.info/sites/default/�les/reference_attachments/EAWAG%20SANDEC%202008%20Module%205%20FSM%20Lecture.pdf,  
https://www.susana.org/_resources/documents/default/3-3439-7-1540380071.pdf, Discussion with CDD, 2021

https://sswm.info/sites/default/files/reference_attachments/EAWAG%20SANDEC%202008%20Module%205%20FSM%20Lecture.pdf
https://www.susana.org/_resources/documents/default/3-3439-7-1540380071.pdf


36

Low Carbon Action Plan for the Waste Sector of Bihar

An independent faecal sludge treatment plant can be broadly classi�ed into �ve stages. 

	z Pre-treatment Screening and Sludge Stabilisation  

	z Solid-liquid separation – dewatering the faecal sludge into solid and liquid streams

	z Solid treatment – to meet bio-solid standards

	z E�uent (liquid) treatment –to meet discharge standards

	z Tertiary Treatment

Technology options targeted for each of the treatment module can be broadly categorised into 3 groups. 

Mechanical Treatment
Treatment technology is predominantly based on mechanical equipment characterised by higher energy 
requirements, and presence of multiple mechanical/electromechanical parts in the treatment process. 

Biological (Passive) 

Treatment

Technology used is primarily gravity based natural and biological process consuming less energy, no 
chemicals and having very few moving/ mechanical parts. 

Thermal Treatment
The technology used for solid-liquid separation or e�uent treatment can be either a mechanical or passive 
treatment system. But, for treating solids, a pyrolizer (thermal unit) is used.

Hence, options of a mix of passive and mechanical treatment (focus on anaerobic technology) is recommended to be adopted for minimised 
energy consumption while capturing methane and subsequent energy production. The di�erent technologies used for di�erent FSTP modules are 
shown in Table 6.

TABLE 6: Treatment Technologies for Di�erent FSTP Modules

Treatment Module Mechanical and Chemical Biological (Passive)

Pre-treatment Screening and Sludge 
Stabilisation  

Mechanical screen and grit chamber

Lime stabilisation

Solid-liquid separation Screw press

Anaerobic Stabilisation Reactor

Unplanted drying bed 

Settling/ Thickening Tank

Solid treatment – Unplanted drying bed

Solar Drying using Greenhouse Roo�ng

Aerobic Composting

E�uent (liquid) treatment – Anaerobic Ba�e Reactor (ABR) with 
Integrated Settler and Anaerobic Filter (AF)

Horizontal Planted Gravel Filter (HPGF)

Tertiary Disinfection UV treatment / Sand Carbon Filter (SCF)/ 
Chlorination

Polishing Pond

Future Scenario of Treatment of Sludge in Bihar

Type of Intervention Baseline-2020 LCP-2025 LCP-2030

Sludge treatment capacity (FSTP) 0 100 KLD (urban +rural together) 2,930 KLD (urban +rural together)

Sludge treatment capacity (co-
treatment)

0 7,769 KLD (urban +rural together) 4,395 KLD (urban +rural together)



37

Low Carbon Action Plan for the Waste Sector of Bihar

Action 3.4. Deploy and integrate renewable energy (such as solar) to meet energy demand of treatment plants 

Apart from the direct GHG emission from treatment plants, potential indirect emissions due to electricity consumption is important to account 
for while devising a low carbon action plan. This is more pertinent for aerobic treatment facilities where energy consumption is higher than 
anaerobic plant as it requires electricity supply throughout the process (Alicat Scienti�c). Table 7 gives an overview of electricity requirements for 
existing aerobic treatment technologies adopted in India. Considering the daily power requirement for Activated Sludge Process (ASP), Moving 
Bed Biological Reactor (MBBR) and Sequential Batch Reactor (SBR) technology for aerobic technology and Up �ow Anaerobic Sludge Blanket 
(UASB) technology which is an anaerobic technology, the average daily power consumption for aerobic treatment technology is 153.7-302.5 
kWh/d/MLD and anaerobic treatment technology is upto 125.7 kWh/d/MLD. 

TABLE 7: Assessment of Energy Consumption across Aerobic and Anaerobic Wastewater Treatment Technology

Energy requirement - kWh/d /MLD ASP*a MBBR*b SBR*a UASB+ASP*b MBR*a WSP**b

Average Technology Power Requirement - 
Secondary Treatment + Secondary Sludge Handling

180 220 150 120 300 2

Average Technology Power Requirement - Tertiary 
Treatment + Tertiary Sludge Handling

1 1 1 1 1 1

Average Non‐Technology Power Requirement - 
Secondary Treatment

4.50 2.50 2.50 4.50 2.50 2.50

Average Non‐Technology Power Requirement 
-Tertiary Treatment

0.20 0.20 0.20 0.20 0.20

Total Daily Power Requirement (average) 185.70 223.70 153.70 125.70 302.50 5.70

Note :  Sludge Treatment: * Thickener + Centrifuge; ** Drying Process | Processing type Type: a = Aerobic; b = Anaerobic‐Aerobic;      

ASP: Activated Sludge Process | MBBR: Moving Bed Biological Reactor | SBR: Sequential Batch Reactor | UASB: Up�ow Anaerobic Sludge 
Blanket | MBR: Membrane Bio Reactor | WSP: Waste Stabilization Pond

Source: IITs, 2010

Thus, ULBs along with Bihar Urban Infrastructure Development Corporation (BUIDCO), Bihar Urban Development and Housing Department 
(BUD&HD), and Bihar Renewable Energy Development Agency (BREDA) are recommended to explore use of renewable sources of energy such 
as solar energy etc. in the STPs especially aerobic STPs to potentially reduce the indirect CO

2
 emissions. Scope of using solar energy should be 

explored while planning and designing FSTPs as practiced in FSTPs in Wai, Sinnar and Bhubaneswar. 

Following parameters need to be assessed for successful application of solar energy for STP operation.

Electrical energy demand of all  the electrical equipment’s in di�erent units of STP baed on number of di�erent equipment, rated power 
consumption and daily operation hour (capacities of the electrical equipment are to be validated from the treatment unit user manuals)

Location of installation, amount of sunlight available, number of load to be connected, number of hours of usage for each load, available 
modules in the market and the e�ciency, peak watt of the module etc.

Inverter power capacity (should be higher than the total connected load), and e�ciency of the inverter

Battery sizing to incorporate power supply and supply the loss of energy by the inverter (other parameters to consider - system capacity of 
battery, depth of discharge (DoD) and,  number of autonomy days (no sunshine days)

PV module size and number

Area requirement



38

Low Carbon Action Plan for the Waste Sector of Bihar

A study on the potential application of solar power for decentralised STP (300 KLD with average daily in�ow of 250 KLD) in Delhi (Singh, 2016) 
shows 50.06% of the electrical energy used by the STP can be replaced by solar energy (after excluding the blowers used in extended aeration 